
 
Page 1 of 2                 AM 16-047 
 
 
 

City of Palmer  
Action Memorandum No. 16-047 

 
Subject:  Authorize the City Manager to Amend the Professional Services Agreement with 
HDR, Inc. in an Amount Not to Exceed $842,107 for Design and Engineering Services for the 
Palmer Wastewater Treatment Plant Upgrades Project    
 
Agenda of:   June 28, 2016  
 
Council Action: APPROVED 
 

Originator Information: 

Originator: Tom Healy, Public Works Director  

Date: June 9, 2016  Requested agenda date: June 28, 2016 
 

Department Information √: 

Route to:  Department Director: 
 

Signature:  Date: 

  Community Development    

X  Finance  

 6/9/16 

  Fire Department    

  Police Department    

X  Public Works    6/9/16 

 
 
 

 

Approved for presentation by: 

  Signature:  Remarks: 

City Manager 
 

 

 

Acting Manager 

City Attorney   

City Clerk   
 

Certification of Funds: 

Total amount of funds listed in this legislation: $ 842,107 
 

This legislation (√): 
 Has no fiscal impact  Creates a positive impact in the amount of: $  

 X Creates a negative impact in the amount of: $ 842,107 
 

Funds are (√): 
X Budgeted Line item(s): 24-01-12-6220 (DCCED Grant No. 13-DC-527) 
 Not budgeted Affected line item(s):  

 

General fund unassigned balance (after requested budget modification): $  

Enterprise unrestricted net position (after requested budget modification): $  
 

Director of Finance Signature:  



 
Page 2 of 2                 AM 16-047 
 
 
 

 
Attachment(s):    
   Amendment 03 – Exhibit A, Design Scope of Services, Schedule and Compensation 

 
Summary statement:    
 
The City of Palmer must upgrade the Wastewater Treatment Plant (WWTP) to comply with U.S. 
Environmental Protection Agency discharge permit requirements.  The City’s discharge permit has 
been in administrative extension since 2011 pending WWTP improvements.  The City contracted 
with HDR, Inc. more than a year ago to update the WWTP facility plan.  The facility plan update 
is complete.  It is necessary to amend the City’s agreement with HDR, Inc. to design and engineer 
the upgrade project itself.   
 
The project will construct two Moving Bed Bioreactor (MBBR) aeration basins and two secondary 
clarifiers, as well as sludge handling and treatment equipment.  The estimated project cost is 
between $10 million to $14.6 million.  Project completion is scheduled for August 2018.  
   
This action memorandum authorizes Amendment No. 3 to the Professional Services Agreement 
between the City and HDR, Inc. to provide design and engineering services for the WWTP upgrade 
project.  The City must complete the design by mid-December 2016 and complete the upgrade 
project by August 2018.    
 
The source of funds for this design and engineering work is State of Alaska Grant No. 13-DC-527.  
The State determined the City can use this grant for WWTP improvements in addition to the 
purchase of property adjacent to the WWTP.  The project plan does not anticipate the purchase 
of any adjacent property.  
 
In reference to PMC 3.21.230, Governmental and Proprietary Procurements, HDR’s experience in 
preparing the facility plan update and their expertise and knowledge of the project and regulatory 
issues give HDR the ability to engineer and design plans for the improvement project, and 
reasonably limits the source of these design and engineering phase services to HDR.       
 
Administration recommendation:  Authorize Action Memorandum 16-047.  
 
 
 



   City of Palmer WWTP – Design 

Scope of Services 

June 7, 2016 

 

Page 1 of 13 

 

 

AMENDMENT 03 - EXHIBIT A 

City of Palmer Wastewater Treatment Plant – Design Scope of Services, Schedule, and 

Compensation 

INTRODUCTION 

The Palmer Wastewater Treatment Plant (WWTP) operates under an existing APDES permit No. AK-
002249-7. The permit was last renewed in 2007 and has been administratively extended since its 
expiration in 2011. The current APDES permit limits the peak daily flow capacity of the plant to 0.95 
million gallons per day (MGD) and limits the loading of total suspended solids (TSS), biochemical 
oxygen demand (BOD), ammonia nitrogen, and fecal coliforms to the Matanuska River outfall. The 2007 
permit introduced the current ammonia effluent limits (average monthly limits of 1.7 milligrams per liter 
(mg/L; July-August) and 8.7 mg/L (rest of the year)) due to the presence of spawning salmon in the side 
channel where treated effluent discharges.  
 

The existing facility provides screening, aerated lagoon treatment, and Ultra Violet (UV) disinfection and 
was originally designed as a facultative lagoon in the 1970s. The existing aerated lagoon system 
consistently provides BOD and TSS removal. When the ambient and wastewater temperatures are 
sufficiently high in the summer, the plant can achieve some level of nitrification but this is inconsistent 
and the plant is not capable of nitrifying (or meeting its current ammonia effluent limit) for most of the 
year in its current configuration.  

The purpose of this project is to provide engineering design services to the City of Palmer (COP) to bring 
the Palmer Wastewater Treatment Plant (WWTP) into compliance with its effluent discharge permit and 
the Clean Water Act (CWA) requirements established by the Environmental Protection Agency (EPA) 
and the Department of Justice (DOJ) for the Palmer WWTP.  

HDR has prepared a WWTP Facility Plan Update (dated May 19, 2016) that identifies alternatives to 
bring the WWTP into compliance with current and potential future permit limits (particularly ammonia). 
The Facility Plan Update recommended implementation of the needed facilities using a phased approach 
over the next 5 years.  
 

Phase I: Near-Term modifications to the Palmer wastewater system: 

• Initiate grant-funding requests for design and construction of an updated WWTP. 

• Construct a new pipeline from the existing headworks to the new treatment facilities, 

bypassing the existing lagoon system. This will maintain wastewater temperatures and 

keep them from cooling in the lagoons. 

• Construct two Moving Bed Bioreactor (MBBR) aeration basins with a maximum month 

treatment capacity of 1.2 MGD. 

• Purchase and install sufficient MBBR media to treat the projected 2018 average 

maximum month wastewater flow of 0.65 MGD. 

• Construct two secondary clarifiers to remove the solids from the MBBR effluent. 



   City of Palmer WWTP – Design 

Scope of Services 

June 7, 2016 

 

Page 2 of 13 

 

• Construct waste activated sludge (WAS) pumping facilities. 

• Waste solids will be pumped to Lagoon 3 for aerobic digestion and storage. 

• Annual solids removal with a dredge operation pumping to dewatering geotubes stored in 

the lined Lagoon 2 area. Sludge will continue to be limed for elevated pH and applied on-

site. 

Phase II: 

• Additional media should be added to match Palmer’s population growth and wastewater 

flow until the flows near an average maximum month flow of 1.2 MGD (1.0 MGD 

annual average). 

Phase III:   

• In the event that the wastewater flow rate reaches an average maximum month of 1.2 

MGD, an additional MBBR train (concrete tanks, aeration grid, diffusers, retention 

screens, and media) shall be required. An additional MBBR cell system as proposed will 

provide up to an average maximum month flow of 1.8 MGD (1.5 MGD annual average)  

• Grit removal facilities should be considered in the future to reduce maintenance and 

potential grit accumulation in the aeration basins. 

   

We propose to perform design of these improvements as an amendment to our Palmer Wastewater 
Treatment Plant Facility Plan Update contract. Our proposed Scope of Services, Schedule, and Budget 
tasks included in this proposal pertain to the Palmer WWTP Phase I Improvements only and include the 
following: 
 

• Task 1  Preliminary Engineering/35 Percent Design 

• Task 2  Equipment Pre-Selection/Pre-Purchase 

• Task 3  60 Percent Design 

• Task 4  Contractor Pre-Qualification 

• Task 5  Final Design 

• Task 6  Bid Period Services 

• Task 7  Project Management 
 

Each of these tasks is described in more detail in the Scope of Services section below. 

   

BASIC SERVICES 

Task 1 – Preliminary Engineering/35 Percent Design 

Objective 

Establish the preliminary engineering requirements for the Palmer WWTP Phase 1 Improvements (as 
identified in the Introduction).  



   City of Palmer WWTP – Design 

Scope of Services 

June 7, 2016 

 

Page 3 of 13 

 

Approach 

• Conduct a workshop with City staff to discuss project concepts; City preferences for equipment 
types, layout, and controls; define site survey; and topographic survey needs. Sub-consultant 
CRW Engineering Group, LLC (CRW) will perform the topographic survey. 

• Sub-consultant Shannon & Wilson (S&W) will perform subsurface exploration for the Phase 1 
Improvements. Following exploration S&W will perform laboratory testing, and provide 
geotechnical engineering recommendations to assist with planning, design and construction. 

• Prepare a Preliminary Engineering Report (PER)/35% Design to define the project with a unified 
design concept to allow development of a realistic opinion of probable construction cost which 
will allow for an informed review by the City. Anticipated components of the PER are as follows: 

o Identify and evaluate facilities improvements options. 

o Conduct hydraulic analysis and prepare hydraulic profile. 

o Establish and document the design criteria, including: 

� Flows and loads to the facilities being improved 

� Water quality and solids quality requirements 

� Disposal requirements 

o Develop mass balance and process flow diagram for the facilities being improved. 

o Develop preliminary process design including: 

� Summary of unit process design criteria and projected operating conditions. 

� Process flow diagrams for unit processes for facilities being improved. 

� Process narrative for individual unit processes. 

� Sizing of major equipment. 

� Preliminary equipment lists and data sheets for major equipment. 

� Equipment layouts, including major piping and valves. 

� Chemical storage and feed requirements. 

� Utility requirements 

o Develop preliminary site and civil design including: 

� Site plan showing new and existing structures. 

� Preliminary yard piping plan (major piping systems). 

o Develop preliminary structural design including: 

� Footprints and sections of major structures showing major equipment. 

� Structural design concepts, including conceptual design of foundations and 
preliminary sizing of wall and slab thicknesses. 

� Structure dimensions. 

o Develop preliminary electrical design including: 

� Preliminary electrical load list. 

� Electrical service requirements. 



   City of Palmer WWTP – Design 

Scope of Services 

June 7, 2016 

 

Page 4 of 13 

 

� Standby power requirements. 

� Electrical power one-line diagram. 

� Preliminary equipment lists and data sheets for major equipment. 

o Develop preliminary instrumentation and control design including: 

� Control philosophy. 

� Process control descriptions. 

� Preliminary Process and Instrumentation Diagram (P&ID) drawings for major 
equipment and systems. 

o Develop preliminary implementation and procurement plan including: 

� Preliminary construction schedule. 

� Equipment procurement plan including potential sole-source, pre-purchase, pre-
qualification or base-bid candidates. 

• Use the services of senior design personnel, including third-party review for process (North Bay 
Water Consulting Engineers LLC) and I&C (Snowdweller Industrial, LLC), to conduct a detailed 
review of the preliminary engineering report. Document quality assurance/quality control 
comments and responses.  

• Prepare for and conduct a review workshop with City staff to review comments and solicit input 
regarding the preliminary engineering report following a one-week comment period.  

• Develop preliminary opinion of probable construction cost. Sub-consultant Alaska Construction 
Management Inc. (ACMI) will perform cost estimating services for the Phase 1 Improvements. 

• Following the review meeting, address comments from the City, and finalize the preliminary 
engineering report. 

City Involvement  

• Perform a timely review of submittals and provide a single set of reconciled review comments.  
Consultant schedule includes an allowance of up to one week for City review of the PER. Any 
duration longer than this will result in Consultant schedule adjusting accordingly. 

• Participate in the site investigation and workshops. 

Assumptions 

• Up to two Consultant staff will attend the project concepts workshop in the City of Palmer and 
the review workshop via teleconference. Review workshop will last up to four hours. 

• Consultant will prepare and distribute review meeting minutes. 

• Preliminary cost opinion will be for budgetary planning purposes to support project funding 
requests. Consultant will attempt to provide a range of accuracy based upon AACE International 
Recommended Practice No. 17R-97, Class 3, 10 to 40 percent project definition, +30% to -15% 
Range of Accuracy.  

Deliverables 

• Review meeting agendas and notes (electronic file in .pdf format transmitted via e-mail) 

• Draft Preliminary Engineering Report (electronic file in .pdf format transmitted via e-mail) 

• Final Preliminary Engineering Report (electronic file in .pdf format transmitted via e-mail) 



   City of Palmer WWTP – Design 

Scope of Services 

June 7, 2016 

 

Page 5 of 13 

 

Task 2 – Equipment Pre-Selection/Pre-Purchase 

Objective: 

Assist the City in selecting and procuring long lead-time equipment that could affect the scheduled 

completion date if not ordered until after award of the construction contract. The Moving Bed Biofilm 

Reactor (MBBR) equipment and Alkalinity Feed equipment have been identified as long lead-time 

equipment required for the Phase 1 Improvements. 

Approach: 

• Prepare draft equipment procurement packages.   
• Use the services of senior design personnel to conduct a detailed review of the procurement 

packages. Document quality assurance/quality control comments and responses.  
• Provide City with draft procurement packages for review and comment. 
• Prepare final, bid ready equipment procurement packages. 
• Assist the City in equipment procurement bidding including answering bidders’ questions. 
• Prepare up to one addendum for each procurement package to respond to supplier/bidder’s 

questions.   
• Following the equipment procurement bidding, evaluate the apparent low bidders for compliance 

with the equipment procurement plans, specifications, and addenda and provide the City with 
contract award recommendations.   

• Review equipment procurement submittals. 
• Coordinate equipment procurement schedules with the construction project schedule. 

City Involvement: 

• Participate in selection of preferred and listed bidders. 

• Perform a timely review of submittal and provide a single set of reconciled review comments.  
Consultant’s schedule includes an allowance of up to one (1) week for City review of the 
submittal. Any duration longer than this will result in Consultant schedule adjusting accordingly. 

• Advertise project using City’s established procedure. 

• Answer legal questions during Pre-Bid meeting and advertisement period. 

• Distribute bid packages and log an official Plan Holders List. 

• During the advertisement phase, coordinate all correspondence regarding the project to ensure 
response consistency. 

• Send a complete copy of each addendum to all official plan holders of record.   

• Open bids at the place and time advertised. 

• Issue the Notice of Award and Notice to Proceed. 

• Review bidder’s invoices and make payments when due. 

Assumptions: 

• Two equipment procurement packages will be prepared. 

• Front-end specifications will be based upon Engineers Joint Contract Documents Committee 
(EJCDC) procurement documents, 2010 version. 

• Consultant scope includes up to 18 hours per procurement package for addressing bidder 
questions. 

• One shop drawing submittal and one shop drawing re-submittal for each procurement package 
will be reviewed. Consultant scope includes up to 24 hours per procurement package for 
reviewing submittals. 



   City of Palmer WWTP – Design 

Scope of Services 

June 7, 2016 

 

Page 6 of 13 

 

Deliverables: 

• Draft procurement packages (electronic file in .pdf format transmitted via e-mail). 

• Final procurement packages (electronic file in .pdf format transmitted via e-mail) 

• Addenda. 

• Recommendations of award (electronic file in .pdf format transmitted via e-mail). 

 

Task 3 – 60 Percent Design 

Objective 

Provide a comprehensive set of design documents in sufficient detail to allow thorough review by City for 
the WWTP Phase 1 Improvements (as identified in the Introduction). This submittal provides the City the 
ability to influence the features of the design.  

Approach 

• Develop critical drawings that define the size, configuration, process control and key features of 
the project components.  

• Develop technical and front end specifications to draft level. 

• Provide review of project approach and resources involved with this detailed design.   
• Update opinion of probable construction cost. Sub-consultant ACMI will perform cost estimating 

services for the Phase 1 Improvements. 

• Develop comprehensive equipment list including equipment data and electrical requirements. 

• Update construction sequencing plan and schedule previously developed for the Preliminary 
Engineering Report.  

• Provide technical quality control review by Consultant senior design staff as well as third-party 
review for process (North Bay Water Consulting Engineers LLC) and I&C (Snowdweller 
Industrial, LLC). 

• 60 percent design development will include a submittal to the City for review and comment. 

• Conduct up to one review meeting with the City staff and up to two Consultant staff members to 
discuss City comments on 60 percent submittal. 

• Document decisions made during the review in a decision log. 

City Involvement  

• Perform a timely review of submittal and provide a single set of reconciled review comments.  
Consultant’s schedule includes an allowance of up to one (1) week for City review of the 
submittal. Any duration longer than this will result in Consultant’s schedule adjusting 
accordingly. 

• Participate in the review meeting. 

Assumptions 

• Drawings will be prepared per industry standards and specifications will be prepared using the 
sixteen-division format of the Construction Specifications Institute.   



   City of Palmer WWTP – Design 

Scope of Services 

June 7, 2016 

 

Page 7 of 13 

 

• Front-end specifications will be based upon Engineers Joint Contract Documents Committee 
(EJCDC) construction contract documents, 2013 version, and Standard General Conditions 
modified by Consultant’s legal department and reviewed by the City’s Legal Department. 

• The design will incorporate Consultant and City engineering and equipment standards to maintain 
consistency and compatibility with the City’s facilities.   

• City requested changes after the 60 percent design phase will be negotiated via additional 
services. 

• Up to two Consultant staff will attend the review meeting in at the Palmer City Hall or the 

WWTP. Review meeting will last up to four (4) hours plus travel time. 

• City’s comments on the 60 percent submittal will be incorporated into the Final Design. No 
“final” 60 percent drawings or specifications will be produced. 

• Consultant will prepare and distribute review meeting notes. 

• Updated cost opinion will be for cost baseline monitoring. Consultant will attempt to provide a 
range of accuracy based upon AACE International Recommended Practice No. 17R-97, Class 2, 
30 to 70 percent project definition,+20% to -10% Range of Accuracy. 

Deliverables 

• 60 Percent Project Manual which includes drawings and specifications (electronic file in .pdf 
format transmitted via e-mail).  

• Updated cost opinion, equipment list, and construction sequencing plan (electronic files .pdf 
format). 

• Review meeting agenda (up to five (5) hard copies) and notes (electronic copy in .pdf format 
transmitted via e-mail). 

• Decision log, as requested (electronic file in .pdf format transmitted via e-mail). 

 

Task 4 – Contractor Pre-Qualification 

Objective 

Consultant will assist the City in conducting a General Contractor Pre-qualification process to identify 

qualified contractors for wastewater treatment plant construction.  The objectives of general contractor 

pre-qualification will be as follows: 

• Identify contractors bidding the WWTP Phase 1 Improvements project that are qualified for the 
work included in this contract. 

• Establish a systematic basis for qualifications submittal and review for bidding. 

• Establish a list of the pre-qualified contractors for bidding. 

Approach 

• Prepare and send a questionnaire and request for financial statements to prospective 
bidders/general contractor respondents. 

• Prepare a scoring system for rating the answers given by the respondents and by the references. 

• Develop an appeal procedure to address potential requests from candidate general contractors not 
included on the pre-qualified list for bidding. 



   City of Palmer WWTP – Design 

Scope of Services 

June 7, 2016 

 

Page 8 of 13 

 

• Review the draft questionnaire, scoring system, and appeal procedure with City staff and prepare 
the final questionnaire for advertisement.   

• Prepare an announcement for General Contractor Pre-qualification package submittals in advance 
of bidding.  This work will include the following tasks: 

o Prepare an announcement of pre-qualification procedures. 
o Assist the City in response to questions about the questionnaire and request for financial 

statements. 

• Work with City staff to form a General Contractor Pre-qualification review panel comprised of 
City staff and consultant project manager and project engineer. 

• Review the pre-qualification questionnaire and financial statement submittals from prospective 
contractors.  

• Conduct reference reviews for the candidate contractors in conjunction with City staff. 

• Score the submittals, prepare a listing of the pre-qualified contractors, and submit to City to 
publish the results.   

• Participate in the City’s appeal procedure to address potential requests from candidate contractors 
not included on the pre-qualified list for bidding. 

City Involvement 

• Perform a timely review of submittal and provide a single set of reconciled review comments.  
Consultant’s schedule includes an allowance of up to one (1) week for City review of the 
submittal. Any duration longer than this will result in Consultant schedule adjusting accordingly. 

• Advertise pre-qualification questionnaire using City’s established procedure. 
• Answer legal questions during advertisement period. 

• Distribute questionnaires and log an official list. 

• Receive responses and transmit to Consultant for review. 

Deliverables 

• Draft pre-qualification questionnaire (electronic file in .pdf format transmitted via e-mail). 

• Final pre-qualification questionnaire (electronic file in .pdf format transmitted via e-mail). 

• Pre-qualification review recommendations (electronic file in .pdf format transmitted via e-mail).   

 

Task 5 – Final Design 

Objective 

Present drawings and specifications signed and sealed by appropriate registered engineers for the WWTP 
Phase 1 Improvements (as identified in the Introduction). 

Approach 

• Prepare final drawings that define the size, configuration, process control and key features of the 
project components and initiate other drawings which show details and refinements. 

• Prepare final general conditions/bidding documents and technical specifications. 

• Prepare final opinion of probable construction cost. Sub-consultant ACMI will perform cost 
estimating services for the Phase 1 Improvements. 

• Use the services of senior design personnel, including third-party review for process (North Bay 
Water Consulting Engineers LLC) and I&C (Snowdweller Industrial, LLC), to conduct a detailed 



   City of Palmer WWTP – Design 

Scope of Services 

June 7, 2016 

 

Page 9 of 13 

 

review of the final design Project Manual. Document quality assurance/quality control comments 
and responses.  

• Final design development will include a draft submittal to the City for review and comment. 

• Conduct up to one review meeting with City staff and up to two Consultant staff members to 
discuss City comments on final submittal. 

• Submit final Project Manual and checklists to Alaska DEC for plan review and issuance of 
Certificate to Construct. 

• Provide technical criteria, written descriptions, and design data for use by City in filing an 
application for a building permit with the City Building Department. 

City Involvement 

• Perform a timely review of submittal and provide a single set of reconciled review comments.  
Consultant’s schedule includes an allowance of up to one (1) week for City review of the 
submittal. Any duration longer than this will result in Consultant schedule adjusting accordingly.  

• Participate in the review meeting. 

Assumptions 

• Drawings will be prepared per industry standards and specifications will be prepared using the 
sixteen-division format of the Construction Specifications Institute.   

• The design will incorporate Consultant and City engineering and equipment standards to maintain 
consistency and compatibility with the City’s facilities.   

• Up to two Consultant staff will attend the review meeting at the Palmer City Hall or the WWTP. 
Review meeting will last up to four (4) hours plus travel time. 

• Up to 100 sheets of design drawings will be prepared for the Phase 1 Improvements. The final 
drawing list is expected to be as summarized below: 

Discipline Number of sheets 

General 8 

Civil 10 

Architectural 1 

Structural 20 

Process Mechanical 25 

Electrical 20 

I&C 16 

Total 100 

 

• No new drawings or specification sections are expected following this submittal. 

• Final opinion of probable construction cost will be for continued cost baseline monitoring. 
Consultant will attempt to provide a range of accuracy based upon AACE International 
Recommended Practice No. 17R-97, Class 1, 70 to 100 percent project definition,+10% to -5% 
Range of Accuracy). 

• No document modifications will result from Alaska DEC plan review of the final submittal. 
Consultant’s schedule does not include review time for ADEC and assumes Bid Period Services 
can be performed prior to ADEC issuance of the Certificate to Construct (CTC). If it is decided 



   City of Palmer WWTP – Design 

Scope of Services 

June 7, 2016 

 

Page 10 of 13 

 

that Bid Period Services can not begin until the CTC has been issued, this will result in 
Consultant schedule adjusting accordingly. 

Deliverables 

• Draft final Project Manual [electronic file in .pdf format transmitted via e-mail or file transfer 
protocol (FTP) website]. 

• Final Project Manual [electronic file in .pdf format transmitted via e-mail or file transfer protocol 
(FTP) website, two full-sized (22x34) hard copies and three half-sized (11x17) hard copies]. 

• Final Project Manual and Checklists submitted to Alaska DEC [electronic file in .pdf format 
transmitted via e-mail]. 

• Final opinion of probable construction cost (electronic copy in .pdf format transmitted via e-
mail). 

• Review meeting agenda (up to five (5) hard copies) and notes (electronic copy in .pdf format 

transmitted via e-mail). 

Task 6 – Bid Period Services 

Objective 

Assist City with bidding the project for the WWTP Phase 1 Improvements (as identified in the 
Introduction).   

Approach 

• Prepare a pre-bid conference meeting agenda and conduct a pre-bid conference at the project site. 

• Document pre-bid conference attendees. 

• Document questions raised and answers provided during the pre-bid conference.   

• Issue minutes of the pre-bid conference and the list of attendees as part of an addendum. 

• Issue up to three (3) addenda.   

• Consult with City’s legal representative before making any recommendations of award that may 
involve waiver of formalities or irregularities in the bid. 

• Prepare engineer’s recommendation of award based on bidder responsiveness, bid amount and the 
pre-qualification evaluation in Task 4. 

City Involvement 

• Advertise project using City’s established procedure. 

• Answer legal questions during Pre-Bid meeting and advertisement period. 

• Distribute bid packages and log an official Plan Holders List. 

• During the advertisement phase, coordinate all correspondence regarding the project to ensure 
response consistency. 

• Send a complete copy of each addendum to all official plan holders of record.   

• Open bids at the place and time advertised. 

• Verify Contractor’s financial resources, experience, safety record, technical skills, ability to 
comply with the schedule, and past performance record. 



   City of Palmer WWTP – Design 

Scope of Services 

June 7, 2016 

 

Page 11 of 13 

 

• Verify bid bond amount and bonding company ratings and certifications. 

• Contact contractor surety and bank reference. 

Assumptions 

• Up to two (2) Consultant staff members will attend the pre-bid conference. 

• Consultant will avoid providing interpretation or clarifications of documents during the Pre-Bid 
Conference. Instead these will be issued in an addendum if determined necessary to respond to 
prospective bidder questions.   

• Conformed documents will not be prepared.  

• Engineering services during construction will be provided under a separate task order. 

Deliverables 

• Pre-bid conference agenda (up to ten (10) hard copies) and notes (electronic copy in .pdf format 
transmitted via e-mail). 

• Addenda (electronic copy in .pdf format transmitted via e-mail). 

• Engineer’s recommendation of award (electronic copy in .pdf format transmitted via e-mail). 

 

Task 8 – Project Management  

Objective 

This subtask includes the management activities required to ensure the project is completed on time and 

within budget.  These activities include submittal of status reports and invoices on a monthly basis, 

coordinating subconsultants, scheduling staff, coordinating the quality assurance effort, participation in 

project meetings, and preparation of contract amendments 

Approach 

• Prepare Project Management Plan that includes project objectives and priorities; role of the City 
and Consultant throughout the project; contract work plan, including scope, schedule, budget, 
resource assignments, and coordination requirements; quality assurance and quality control plan; 
reporting requirements; and administrative procedures, such as invoicing and communication 
protocol. The plan will be distributed to consulting team members and City personnel. 

• As often as up to once per week, conduct one hour conference calls with City’s project manager 
to review project status and action items. 

• Monitor project progress including work completed, work remaining, budget expended, schedule, 
estimated cost of work remaining, and estimated cost at completion.   

• Prepare and submit monthly narrative report and invoice for the duration of the project. 

• Institute and maintain a QA/QC program for the work performed on this project.  To ensure 
objectivity, senior technical staff not specifically involved in the project will assist with the 
internal QA/QC review prior to submitting all deliverables to Palmer. 

• Maintain detailed project schedule. 

City Involvement 

• Participate in conference calls as described in approach above. 

• Review narrative report amendments and approve invoices. 



   City of Palmer WWTP – Design 

Scope of Services 

June 7, 2016 

 

Page 12 of 13 

 

• Review and approve modifications to approach, schedule, and deliverables as appropriate.  

Assumptions 

• Project duration (design and bidding) will be up to 10 months from the Notice to Proceed (NTP) 
as detailed in the Schedule. 

• Quality control reviews of work activities and project deliverables are included in each task. 

• Budget may be transferred between tasks and from sub-consultant to Consultant without an 
amendment to the Agreement, unless such transfers also require a change in total fee. 

• Consultant will proportionately adjust loaded labor rates to actual salary and wage increases for 
individuals. 

• Invoice and progress report format will follow Consultant standard format. 

• Direct expenses for travel, subsistence, printing, photocopying, and telephone conferences for all 
tasks will be billed to City. 

Deliverables 

• Project Management Plan update (electronic file in .pdf format transmitted via e-mail). 

• Agenda and meeting notes for meetings (electronic file in .pdf format transmitted via e-mail). 

• Monthly progress narrative and monthly invoices (electronic file in .pdf format transmitted via e-
mail).  

 

ADDITIONAL SERVICES 

HDR shall provide other services in response to a written request for services from the City of Palmer 

Project Manager.  HDR is not authorized to complete work on any additional service task without 

authorization from Palmer.  If the Owner determines that additional task items will be required, HDR 

shall provide a scope and fee proposal to Palmer to complete the requested work.  These services may 

include but are not limited to: 

Task 9 – Construction Administration and Inspection (CA) 

Construction Administration and Inspection (CA) is not included in this fee estimate.  The CA scope, 

level of effort, and fee will be determined when the design is complete and can be added as a contract 

amendment. 

Task 10 – Public Involvement 

At the request of the Owner, HDR can provide Public Involvement services for this project. Public 
Involvement is defined as the total effort, both informal and formal, made by HDR and Palmer to keep the 
public and agencies informed about the project, to establish reasonable alternatives, and to consider and 
address public and agency concerns. Public Involvement activities may include: 

• Develop a public involvement plan (PIP) detailing the HDR and Palmer’s public 

involvement duties. The PIP will describe the different stakeholder outreach strategies to 

keep the public informed.  

• Plan and host citizen advisory group meetings 



   City of Palmer WWTP – Design 

Scope of Services 

June 7, 2016 

 

Page 13 of 13 

 

• Plan, advertise, and host public open houses, including meeting materials, logistics, and 

meeting notifications (newspaper advertising, online notices, e-newsletter notices) 

• Develop and distribute electronic newsletters 

• Maintain project website 

• Develop informational materials, such as project fact sheet and Frequently Asked 

Questions 

• Maintain and Finalize Comment Tracking 

• Provide support for small group meetings  

• Make presentations at Palmer City Council meetings (or as separate public meetings if 

preferred) to show the contents and recommendations of the plan  

Additional Services may also include: 

• Assistance in Identifying and Applying for Financing Options 

• Additional Meetings with Regulatory/Permitting Agencies; Financing Agencies 
     

SCHEDULE 

The anticipated project schedule is included as Attachment 1 and assumes the Notice to Proceed (NTP) 

will be issued on June 15, 2016.  If the NTP changes or city involvement delays activities identified in 

this scope, the schedule will be moved by an equal number of days.  

COMPENSATION 

Consultant’s total compensation for services provided pursuant to this agreement, including labor and 

overhead costs and expenses, and sub-consultant compensation shall not exceed $842,107 without written 

authorization by the City.  Fee estimate spreadsheet is included as Attachment 2. 

Consultant shall invoice City monthly for Consultant’s services.  Invoices shall itemize costs incurred for 

each task identified in the scope of work. 



 



ID Task Name Start Finish Duration

1 Project Controls Wed 6/15/16 Wed 3/8/17 191 days

2 NTP Wed 6/15/16 Wed 6/15/16 0 days

3 Submit to DEC/EPA Mon 12/5/16 Mon 12/5/16 0 days

4 Task 7 Project Management Wed 6/15/16 Wed 3/8/17 191 days

5 Project Initiation Wed 6/15/16 Mon 6/20/16 4 days

6 Task 1 Preliminary Engineering Mon 6/6/16 Wed 8/10/16 48 days

7 Draft PER/30% Drawings Wed 6/15/16 Wed 7/13/16 21 days

8 Process Wed 6/15/16 Tue 6/21/16 5 days

9 Hydraulic Profile Wed 6/15/16 Tue 6/21/16 5 days

10 Process Mech Wed 6/15/16 Fri 6/24/16 8 days

11 Discipline Thu 6/23/16 Mon 7/4/16 8 days

12 Finalize Draft Report/Drawings Tue 7/5/16 Wed 7/13/16 7 days

13 Internal QC Thu 7/14/16 Fri 7/15/16 2 days

14 Address QC Mon 7/18/16 Thu 7/21/16 4 days

15 OPCC Tue 7/5/16 Wed 7/13/16 7 days

16 Submit PER/30% Dwgs to City for Review Mon 7/25/16 Fri 7/29/16 5 days

17 Address City Comments Mon 8/1/16 Fri 8/5/16 5 days

18 City Review Meeting Wed 8/10/16 Wed 8/10/16 0 days

19 Task 2 Equipment 

Pre-selection/Pre-Procurement

Mon 7/25/16 Fri 11/4/16 75 days

20 Prepare plans and Specifications Mon 7/25/16 Mon 8/8/16 11 days

21 Internal QC Tue 8/9/16 Wed 8/10/16 2 days

22 Address QC Thu 8/11/16 Tue 8/16/16 4 days

23 City Review Wed 8/17/16 Tue 8/23/16 5 days

24 Council Approval of Advertisement Tue 8/23/16 Mon 8/29/16 5 days

25 Equipment procurement and bidding Mon 8/29/16 Fri 9/16/16 15 days

26 Council Approval of Award Tue 9/27/16 Tue 9/27/16 0 days

27 Notice of Award Wed 9/28/16 Fri 9/30/16 3 days

28 Mfr. Shop Drawing Sub and Approval Mon 10/3/16 Fri 11/4/16 25 days

29 Task 3 60% Design Mon 7/25/16 Mon 10/10/1656 days

30 Design Engineering Mon 7/25/16 Fri 9/16/16 40 days

31 Internal QC Mon 9/19/16 Wed 9/21/16 3 days

32 Address QC Thu 9/22/16 Fri 9/30/16 7 days

33 OPCC Update Mon 9/5/16 Fri 9/16/16 10 days

34 City Review Mon 10/3/16 Fri 10/7/16 5 days

35 City review Meeting Mon 10/10/16Mon 10/10/160 days

36 Task 4 Contractor Pre-Qualification Mon 9/26/16 Fri 11/18/16 40 days

37 Prequalification questionanaire and 

documentation

Mon 9/26/16 Fri 11/4/16 30 days

38 Task 5 Final Design Mon 10/3/16 Mon 12/5/16 46 days

39 Design Engineering Mon 10/3/16 Fri 11/11/16 30 days

40 Internal QC Mon 11/14/16Wed 11/16/163 days

41 Address QC Thu 11/17/16 Fri 11/25/16 7 days

42 OPCC Update Mon 10/31/16Fri 11/11/16 10 days

43 City Review Mon 11/28/16Fri 12/2/16 5 days

44 City review Meeting Fri 12/2/16 Fri 12/2/16 0 days

45 Prepare for DEC/EPA/DOJ submittal Mon 11/21/16Fri 12/2/16 10 days

46 Submit to DEC/EPA/DOJ Mon 12/5/16 Mon 12/5/16 0 days

47 Task 6 Construction Documents/Bid 

Period Services

Mon 

12/12/16

Wed 3/8/17 63 days

48 Contract Docs/Bid Preparation Mon 12/12/16Wed 1/11/17 23 days

49 Prepare Pre-Bid Conference Meeting 

Agenda

Wed 1/11/17 Tue 1/17/17 5 days

50 Pre-Bid Meeting Wed 1/18/17 Wed 1/18/17 0 days

51 Advertise Bid Thu 1/19/17 Wed 3/1/17 30 days

52 Award Bid Thu 3/2/17 Wed 3/8/17 5 days

6/15

12/5

8/10

9/27

10/10

12/2

12/5

1/18

5/29 6/5 6/12 6/19 6/26 7/3 7/10 7/17 7/24 7/31 8/7 8/14 8/21 8/28 9/4 9/11 9/18 9/25 10/2 10/9 10/1610/2310/30 11/6 11/1311/2011/27 12/4 12/1112/1812/25 1/1 1/8 1/15 1/22 1/29 2/5 2/12 2/19 2/26 3/5 3/12 3/19 3/26 4/2 4/9 4/16 4/23 4/30 5/7 5/14 5/21 5/28

June July August September October November December January February March April May June

Task

Split

Milestone

Summary

Project Summary

External Tasks

External Milestone

Inactive Task

Inactive Milestone

Inactive Summary

Manual Task

Duration-only

Manual Summary Rollup

Manual Summary

Start-only

Finish-only

Deadline

Progress

Attachment 1 - Palmer WWTP Preliminary Design Schedule

Page 1

Project: Palmer Design Schedule 6

Date: Mon 6/6/16



Fee Estimate City of Palmer WWTP Upgrade

Design Services

HDR 

Other Costs

Travel Repro/ Total Total

Role QA/QC PM/Eng

Eng Sanitary 

Sr

Eng Sanitary 

Sr-2

Eng Sanitary-

2

EIT Sanitary -

2

EIT 

Sanitary-3

Eng Civil - 

Sr Eng Civil Eng I&C

CADD 

Technician 

General 1

CADD 

Technician 

General 2

CADD 

Technician 

I&C 1

Operations 

Specialist Tech Edit Admin HDR Geotechnical Survey/Struct/Elec Cost Estimating

Constructability 

QA/QC

Elec/I&C 

QA/QC Expenses Misc Expenses Costs Services

Name J. Koch R. Moyers J. Wodrich D. Harmon M. Kasi W. Wehner Moxness Marcum Russo Best Fancher Sjoberg Kuhns Bower Easley-Appleyard Mustafina Labor Shannon & Wilson CRW ACMI North Bay Rinehart

Rate $271.19 $176.50 $238.64 $229.14 $121.17 $93.17 $93.30 $182.90 $114.04 $217.08 $106.00 $89.43 $120.76 $225.68 $116.82 $149.88

Basic Services

1 Preliminary Engineering Report/35% Design $22,418 $7,018 $572 $2,500 $32,508 $32,508

1.1 Design concept review meeting with City 12 8 6 $6,098 $2,530 $2,530 $8,628

1.2 Internal kickoff meeting (HDR and subs) 4 8 6 4 4 $5,713 $0 $5,713

1.3 Review of concepts and criteria (PARR) $0 $0 $0

1.4 Site topographic survey 4 $706 $16,907 $16,907 $17,613

1.5 Geotechnical evaluation 4 $706 $23,260 $23,260 $23,966

1.6 Preliminary Engineering Report/Basis of Design 4 16 8 2 8 16 8 16 $12,120 $0 $12,120

1.7 Develop 35% Drawings/OPCC 4 8 8 2 24 8 8 16 20 16 $16,789 $5,280 $5,280 $22,069

1.8 Review Workshop 8 4 $2,367 $53 $53 $2,420

1.9 Finalize PER 8 8 4 8 $4,184 $0 $4,184

1.10 Team/Coordination Meetings 9 6 6 6 $5,050 $638 $638 $5,688

Task 1 Total 24 73 38 8 38 16 24 0 0 38 20 0 16 0 24 0 $53,734 $23,260 $39,325 $5,280 $7,656 $572 $2,583 $2,500 $81,176 $134,909

2 Equipment Pre-selection/Pre-Purchase $15,895 $15,895 $15,895

2.1 Prepare draft MBBR/Alkalinity Feed plans and specifications 1 8 8 48 8 8 $11,059 $0 $11,059

2.2 Address City comments 8 2 16 $3,828 $0 $3,828

2.3 Prepare final MBBR/Alkalinity Feed plans and specifications 1 8 4 16 4 8 $5,869 $0 $5,869

2.4 Respond to bidder questions 16 4 16 $5,717 $0 $5,717

2.5 Prepare one addendum 8 2 6 4 4 $3,441 $0 $3,441

2.6 Evaluate MBBR low bidders for compliance 8 2 16 $3,828 $0 $3,828

2.7 Review equipment procurement submittals 16 32 $6,702 $0 $6,702

2.8 Coordinate equipment procurement schedules 8 $1,412 $0 $1,412

Task 2 Total 2 80 22 0 150 0 0 0 0 0 0 16 0 0 20 0 $41,856 $0 $15,895 $0 $0 $0 $0 $0 $15,895 $57,751

3 60 Percent Design $89,518 $2,500 $92,018 $92,018

3.1 Review geotechnical report 4 4 $1,661 $0 $1,661

3.2 Develop 60% drawings 8 8 2 20 70 70 8 75 36 194 291 169 $104,083 $0 $104,083

3.3 Develop 60% technical and front-end specifications 4 4 2 24 32 24 16 $15,092 $0 $15,092

3.4 Update OPCC 4 4 $1,661 $3,300 $3,300 $4,961

3.5 Develop Equipment List 8 4 $2,367 $0 $2,367

3.6 Update construction schedule 8 2 $1,889 $0 $1,889

3.7 Technical QC Review 12 8 $5,060 $7,337 $4,505 $11,842 $16,901

3.8 Address QC Comments 8 12 24 8 4 12 8 20 20 20 $16,009 $55 $55 $16,064

3.9 Review meeting with City 8 8 $3,321 $2,583 $2,583 $5,904

3.10 Team/Coordination Meetings 12 12 12 12 $9,041 $1,276 $1,276 $10,317

Task 3 Total 12 64 46 4 68 94 110 12 87 80 214 311 189 8 16 0 $160,182 $0 $89,518 $3,300 $8,613 $4,505 $2,583 $2,555 $111,074 $271,255

4 Contractor Pre-Qualification

4.1 Prepare and send questionnaire to prospective bidders 8 2 12 $3,009 $0 $3,009

4.2 Prepare a scoring system 2 2 16 $2,323 $0 $2,323

4.3 Develop an appeal procedure 4 1 12 $2,064 $0 $2,064

4.4 Review draft questionnaire, scoring system, and appeal procedure with City 2 8 4 8 $3,925 $0 $3,925

4.5 Prepare an announcement for General Contractor Prequalification 2 1 4 $965 $0 $965

4.6 Form a GC Pre-qual review panel 4 1 $945 $0 $945

4.7 Review Pre-qual submittals 2 1 24 $2,831 $53 $53 $2,884

4.8 Conduct reference reviews 2 1 16 $2,084 $0 $2,084

4.9 Score submittals and prepare listing of qualified contractors 4 1 8 $1,691 $0 $1,691

4.10 Participate in appeal procedure 4 1 4 $1,318 $0 $1,318

Task 4 Total 0 34 19 4 0 104 0 0 0 0 0 0 0 0 0 $21,155 $0 $0 $0 $0 $0 $53 $0 $53 $21,208

5 Final Design $70,967 $2,500 $73,467 $73,467

5.1 Prepare final drawings 8 8 2 20 70 70 8 75 36 194 291 169 $104,083 $0 $104,083

5.2 Prepare final general conditions/bidding documents and technical specifications 4 4 2 16 24 24 8 $12,441 $0 $12,441

5.3 Prepare final OPCC 4 4 $1,661 $1,320 $1,320 $2,981

5.4 Update construction schedule 4 2 $1,183 $0 $1,183

5.5 Technical QC Review 12 8 $5,060 $8,294 $4,505 $12,799 $17,858

5.6 Address QC Comments 4 4 4 8 16 8 8 12 12 20 20 20 $17,544 $165 $165 $17,709

5.7 Review meeting with City 8 8 $3,321 $2,583 $2,583 $5,904

5.8 Submit to ADEC/review coordination 16 8 $3,570 $0 $3,570

5.9 Provide details for building permit materials 4 8 $1,452 $0 $1,452

5.10 Team/Coordination Meetings 8 4 4 4 $3,720 $1,276 $1,276 $4,996

Task 5 Total 12 60 34 8 48 86 118 16 87 76 214 311 189 8 8 0 $154,035 $0 $70,967 $1,320 $9,570 $4,505 $2,583 $2,665 $91,609 $245,644

6 Bid Period Services $11,044 $2,500 $13,544 $13,544

6.1 Agenda and Pre-Bid Conference (doc attendees, Q&A, minutes) 8 2 24 $4,128 $2,583 $2,583 $6,712

6.2 Issue up to 3 Addenda 16 9 24 20 40 16 $17,668 $0 $17,668

6.3 Consult with City's legal counsel 2 2 $830 $0 $830

6.4 Prepare Engineer's recommendation of award 8 4 $2,367 $0 $2,367

Task 6 Total 0 34 17 0 24 24 0 0 20 0 40 0 0 16 0 $24,993 $0 $11,044 $0 $0 $0 $2,583 $2,500 $16,127 $41,120

7 Project Management $5,313 $5,313 $5,313

7.1 Project Management Plan 16 6 8 $5,190 $0 $5,190

7.2 Weekly conference calls with City PM 48 36 $17,063 $0 $17,063

7.3 Monitor project progress 88 36 $24,123 $0 $24,123

7.4 Monthly narrative reports and invoices 24 48 $11,430 $0 $11,430

7.5 Prepare and maintain detailed schedule to compliance 24 12 $7,100 $0 $7,100

Task 7 Total 0 200 90 0 0 0 0 0 0 0 0 0 0 8 48 $64,907 $0 $5,313 $0 $0 $0 $0 $0 $5,313 $70,220

Design Phase Basic Services Total 50 545 266 24 328 196 380 28 174 214 448 678 394 16 92 48 $520,861 $23,260 $232,062 $9,900 $25,839 $9,581 $10,386 $10,220 $321,247 $842,107

Additional Services*

8 Construction Assistance (To Be Negotiated During Design)

8.1 Conformed Document Set

8.2 Monthly Construction Meetings

8.3 On-Going Project Management

8.4 Submittal Log and Tracking

8.5 Submittal Review and Comment

8.6 DCVR / RFI Log and Tracking

8.7 Responding to DCVRs

8.8 Develop Change Requests

8.9 Review Change Orders

8.10 Inspection Services

8.11 Collect and Review As-Built Information

8.12 Prepare As-Builts with AutoCAD, include CD and Addenda

8.13 Work with ADEC to Obtain Approval to Operate

8.14 Compile and Review Manuals Provided by Contractor and Submit

8.15 Initial Plant Start-up

8.16 Plant Trouble Shooting and Startup

Additional Services Total

Project Total 50 545 266 24 328 196 380 28 174 214 448 678 394 16 92 48 $520,861 23,259.50$       232,061.50$     9,900.00$      25,839.00$      9,581.00$   $10,386 $10,220 $321,247 842,107$                             

* - HDR shall provide a scope and fee proposal to COP to complete Additional Services in response to a written request for services from the COP Project Manager.

HDR Labor Subconsultant Labor

6/7/2016


	16 AM 16-047 WWTP HDR Engineering Amendment
	17 AM 16-047 Supporting Docs WWTP Design Scope 6-6-2016 FINAL

